IIVHHVYS NIISSOHUIIAIY : A8 NDIS3d

QUL Jamps (5 9Lt At S ps
IAO (5] Wilgsianl 93 ;90

:G' & .

(o 83l> ) o)L 2dS 81,8, 13 ¢« GlaoD

:,.l....:.l, :“,n.l.-' 3
+9A91A00 P IS *Al=-PPIVIFIM§.
o) L] W -9

RN
HAMEDAN.TAKSA@GMAIL.COM ’lg TAKSA-AGRLIR




o oo 3 o &
OULS] Jopw ($5) 9 Arigai oaS s
v
WIS o
E1gil S law dinsj 43 (5015 Oy 9lidnS jlod 43 a295 L IMAA Jlow 3 LSS 25
Qb grali Glesj 1 ¢ Sawl 83900 jLET, 395 candlad adgls snisld g SR piobe
Uz 1 8318 b 15 LS (SR (preilile 2d Lo Ao )3 ) SLpelS gl
Sl g5 b 2aS s (gl ¢ Sl Q13 (§S LIS § jop0 (SLB BLGNS ¢ yavaSiio
il 3 Gliaabl B 28p% S JSao 1) 395 2l Aiunslygs (U5, e
139+ AB3 GhfaS 935 (f 1) 395 SlandgS g Sulad Bad (o215 g JS18 <uls,

el 1 l (maile 25w g (1B (gauadd 9 4 25w pSL> JL>

2l 3 =5 bS] dilgounl 93 990 Elgsil ¢ BLS 20K ¢ (5S 3,5 BLS ¢ (a0 L
9 2l 0 ¢ (i € ¢ (uli 1 Sty 95 Sy Elgil ¢ 0 (Sl 1A0 § 0 (il 110
o Sl 3313 1,3 395 1S 903 ;3 193 S, 9 8,2 01

G LA ;3 Sl it Oljy9LisS § P (gl giunns (51500 b Zsul 3ol

-

221372 ) 9LiS 333> LB (pdilo AadgS Ansj )3 M



yAocm X cdla g e e >

\f.cm s a0
¥Yycem s 5k
V\fem gl
FYokg 059

s Gl laad

483 0 599 OF < PTO el ol 90 alaas

4ESy Ho He0 14 G gl G0 slaas

A Jlail g5

‘5' 44‘\,34.44‘ slaas

: J.»u..u.x AO

_,lS f.&th e [KVPN L')‘:);LA

BT 6 Sh i Gk e T £ kT

G
c

SOOI IO

b.)u:.w‘ S50 K:)‘JJS

N A A NG A ARG N I N

Technical specification TAKSA cyclomower 185CM

Ko/

cutting width X 185cm

transport width 140cm

transport length 322cm

114cm

425kg

")
—
(@]
[2]

©
@
[0
Q.

540rpm

Drum speed 1900rpm

Linkage type 3cm.continuosly

=T

O
-
e
3
)
N

N Y Y Y Y Y Y Y Y N
Z £
wn ~

noise while working Lless than 85 db

\\,/\\,/\\,/\\,/\\,/\\//\\,/\\,/\\,-\\,J\\,/

( PTO while working mwith clutching

(O)®TAKSACO (L) +989181102390



JAJJABQJ\AL..J..\L',T'C‘,%E)ISL!PTO Sone bl Hl oyl san -
G 1 Blia ey Lals s (Saidly Blaa (34 51 5580k s
cols 4R el g sulisl s el

obBie 43 HSES gla o guadis (sla 45 3 cpll s ge Ha- Y
< anlay salitead 5T culaa culds 5o Jagus

5K ol Hlgs olakss 3 dduas — A

N8 O 00 Sllas 5a asilss (o s 1) 590 S pBge su =9
B LR TR AL PP XY

awlad (olssa Hase b 5 LSS (g0 9l Gad Hlsw 3= V-
L (5 €l S dy i s g 3 s Kaah 51 8
2l e crasly (ool saall slginel 5o Hgs—s b HLS al<a - VY
oS pladl (s i
u&beJ)aJBuJuJBJIJJyJLAJIrS_‘A—\Y
Loty oS 0 048 00,3l sl a3l 3 (sl (oo 5538155 Sl 0
: . bl w8y Fynay pans 3 Seal€

38 gia JalS (o wa.:l-‘ oan3) (oahsdl 5a 51 18 wly 5950~ VY
adl snd

Ol o 5l Jealio wils a0 (500 (et DB L LIS AlKa — Ve
odas 4wl OB ol el aol s el Oy HhA o) s
<998 (a5 Gase (S5l 5 (S geusd S

Safety instructions

sraal &y giiuy

A3 palte Jloadt 31 o 39580 58 5) B0 S idad. sbiy ¥
- arled (ol IsS) G0 s 5o o Glale3T 5 565053
SIS GaS Gsela b sy (oo LaBSla A5 (A saS 5 JLIS- Y
ooy aladl cpn ale sl B o gl

sl adin sl G o Gupus b Go S sl Gab e g - Y
Ll 4388 51,8 suilualks

Stk 51 Ll 1) 4 sl sl ol (sla 4ndia gla oo ¢
Jare SR8 il 51 s Ly (Sl o15as 433ls . sl 35S
29SS Ui | LT dlalidl sl wa K suabiis Ll

(45 4o 55 La 435 03 )lagSs (5la dadin (slging (a 5a5 8320 4)

sl o9 Sal sleblia S aula oo 550 ) solitul 351 J3 -0
9 el 5 pbla il sl L bilia. Gl . il s Cuad g
"):\..LLA&Ag'bkﬁ)&&bﬂnr@lwda&mdbﬁqlu

-0 aud duaad (g, 5laS YT

1. Machine must never be tested on a tractor in a enclosed space because of the from exhaust fumes.

2. Checking and replacement of blades must only be done while
the tractor engine stopped and the mower drums are stationary.
3. ensure blades are correctly seated over pins on the blade holders.
4. check pins on blade holders regularly for signs for wear . If more

than half worn the blade holders should be replaced.
(see moving and renewing blade holders.)

5. ensure all safety guards are in place before using the mover . These guards are fitted to ensure the
safety of the operator and to comply with agricultural safety regulations.
6. always use a PTO drive shaft with a freewheel clutch and use the chain fitted to prevent the plastic

guard rotation.

7.1f necessary use front end weights to keep the tractor manageable.

8. Keep well clear of rotating parts at all times.

9. Whenever possible the mower should only be run when resting on the ground.
10. Do not allow anyone to ride on the mower or tractor keep people and animals at a safe distance
11. Take extra care when using the mower on rough and/or steep terrain and in areas where stones and

/ or other debris are presented.

12. When moving the mower from transport to working position or conversely the tractor hydraulics
should be raised until the saucers are just clear of the ground.

13. The mower should be completely stopped before any action like repair or inspection

14. While working, the frame of mower should be installed, otherwise thére is a danger of ob)ect
throwing. Frame curtain should be replaced as soon as wear or deep tear appears.

15. Avoid using the machine while safety & protection devices are away.

16. The blades continue to rotate for a short while after turning off the machine . Never get close to the

machine at this time.

17. In case any odd noise is hard, turn off the machine and take care of any type of failure

(O)®@TAKSACO (L) +989181102390




A 5kl Wl 48488 Hu 00 OF 0 3 PTO & jais cili cae yuu— 0 ' - -
3o Ol 5o 9 Al sud miis (SIS ua G La s e g S -1 ‘r‘e‘ubw"
...\:JJA.CL.)‘;‘}YC;&J
+ sl 0l LS5 S5 sl labed g ¥l 3H elgan =V LIS 31 aul sl glilin g iy G psh (po s 53 o138~ 1O
9 05 S O waa 59Ky il S cianly oo saans 58 Bl ey - anlad golsa sl idlal
canla 5o5lla T e Olss Ja su s a5 A5 S mae S« gudile B8 5 5 uy — V1
- awbed golupd sws @ Gad Seusisl adla ool Ho. wisl e
00,5 38510 |y o ol&iua 3 sule 58 slalaws adus ley= \V

s a0 Cue 0 4 s

J‘SO\,&L\CA‘J’.\.&M 3

L A5 pladly s sl Canyo G5 Wl b plidosa - )
R

L G5 Ol wdls sud e (OIS G5 £ Wb () Gl 58 45— Y
© eolS s Gl s el s Lol gla g Ll
.\SJ;LA‘,.}G‘Z.} Ol sl Giely 4 winl sud sadilis (5l 835l
C 3358 020535 Ly e

a8 Gaasas b sad sudln b g sus Gl sla (o8, - ¥
sud sudlin by smss donin o a5 (gla a0 )lugls anilin - ¢

S Gdasad wls L il

Work instruction

| 1. Check that the correct number of blades is fitted on each drum and these blades should be new.

2. Check each drum is fitted with four side blades and that these blades are retained with the original bolts .
If the side blades wear to such and extend that drums begin to wear prematurely, and then the side blades
should be replaced immediately.

3. Damaged or badly worn drums should be replaced immediately.

4. Damaged or badly worn blade holders should be replaced immediately.

'5. Make sure that the PTO speed does not exceed 540 rpm.

6. All the nuts and bolts must be tightened safety.

7. Make use of the original TAKSA parts permanently. After any repairing, a new rubber washer must be take

between the gear box and gear box cap exactly, as the first position

(O)®TAKSACO (L) +989181102390




i 0 92
anled oalid 3 (sla G5 31 Cinat a3l SShia ani 5 a4 = 8
(435 50 599 1900 ) s ss 9 62 Slas 50 S3Slaa Ll by (lEEs e yuw 950 pod 31 S5 - ¥
29 5208 i axalin wls LB (SeaS QB o 538 gl el Gk GRAIS (LEES 538 5 soliid Basb 5 el 4 sage Sl eusly HLAE - Y
S a3 ella gl 40 1) ST Sl g asal. s S aala Jae s 4 538 Gl co s suls H1E B8l
5 obl S sl ¢ (AWK slgise) 5 b ol LEd GBALS (5hs 595l 35l aed 4 s 3aS LS Wb &S (Sr5m 5ot o
(025 oS aiile) . 5 pad o iy gen 5303 Omaly 03 1 (S 53 OIS (oo b (ol o S S slaysS) 5

Cutting method v :
1. always use new blades for maximum outpu e
2.befor starting do work the drum speed should reach muximum limited speed (1900 r.p.m) .

3. mover pressure to the ground is reduced by using tension spring, that is placed in drawer like frame , and if
frame is placed oriental , spring is going to function well , adjust tractor hydrolic lever in this position.
Atention: if less pressure should be applied to ground and for decreasing drums pressure on rock field and for

caser control , small tractor in shop be can install in the lowesd hore.

- e

e pa

3 padd (oo il (golS alla 4 JET) alla 515 Hy5e S Gl
S (b 10 Tagaa b 1l 15 a7 sl 1) ol L)
ad Ji B asal o s A ddgd 40l 5l ang 00 S 5103 5305 YL
cuwls o B el 0,8 aaas e )8 o cumid Ho ) ouse
2998 5l D s sl i soRSula b g 5 a3 € (3L oy 40

Cutting adjustment :

When turning the cyclo mower from transport to the working position, first lower the machine until the drums are approx
6” (15cm) above the ground.

Standing to the rear of the machine, unlock transport pin (A) using cord and push the mower into the working position.
Safety breakaway (B) must be fitted to the upper pin (C) of the hitch frame and secured with link lynch pin (D). take
transport lever (E) and adjust the control level of the tractor hydraulics so that the sub frame is positioned horizontally

(O)®@TAKSACO (L) +989181102390



O gl ) auldis

2L (B s K 5o olShs S 0 5d o Juala (Sl 4o i el ody aladl JBsE S50 L sl a5l B Gy pliS ) il
(052 wialga 053 (LIS allas 5 5 s L OBy o see Gl o) 39S Pilele sla Cian 45 (S L g aly
S90S ilaie e S 4 Cuanly (a3 4 s 0 1) Oy ile sl disle 35S OS ) B gusSsla sl dagl

O3 gWE ) G YU

S G |y H 535S 6 540 )
J:\Jt&)%JCJ-CLHJcS)}C.\PJJ‘JL‘A-_\kIaV
wS e HH 53S0 Y

gl Gass omby

RPN L 5

asla s el oS 5a o 1 L aalils gy L
Adjusting cuting hight is possible with upper arm , the best out come is achived when mover is blanced

horizendtly or leand a little forward ( so that the drum will be in the best working position )
Attention : in order to prevent cutting forage , the mower should never be leand to backward .

Adjusting cutting hight :

Increase cutting hight

1. open the control nut(H)

2. rotate the clockwise the adjustment nut(L)
3. tight the control nut(H)

Deacrese cutting hight

do the above action again, just rotate conture clockwise the adjustment nut(L)

28551 5 a3 Jluas!

ity n aid xidola S gl 5 ST 4k 0 Jloat] LAE VABEDY g pn sB85as—
a5kl 55315 4 Jluail el 5 385 S 0 00l (sl Slesis 5 58 5la g wli 1, PTO Sate cdls a gyl ) 50 - ¥
(98 4aal 50 PTO cidlits 4 Lo g3 50 ol g3eus 40 3550 0l 50). 00,55 8B5S aa 510l e @bl 4 wiS 8o . 0 gad 8BS 5 (5,8
39 2813 &Ly S g o S i 0 IS S 0 Bl ALl T s i e 2 Sl 8
- Gl e s SIS Jolas

SLSn o e gl cen sy SBM S e 0 i b MR G U5 g A i Ll e~ €
998 (ge ke (sla 4y Gadd plad daely ol ol 1) - wdl Jaldls Gie crac 4 oS Wl
{9 oLl 5 e Jact gy B gl i s S 2 g L) et 9t 553
Elose bl 2l sud Jolale gla cran 40 03051 1 Glaa 3ol L8 gou lla 4 oS al858 50 5550 433l 1 S8 JLaS] plis )1 - 0

Attachment to the tractor

1. The 185¢m can be mounted on all category No.1&2 tractors.

2. If necessary, the PTO drive shaft should be shortened to prevent damage when the machine is in its
shortest position. Care must be taken to ensure the PTO drive shaft is not shortened too much.

(See instructions on PTO drive Shaft).

3. The right hand drop arm has to be shortened to ensure the drums lift from the ground simultaneously
when operating.

4.Adjust the top link to ensure mower is in level horizontal condition or slightly tilted forward . The mower
should never be tilted backwards as this causes cutting of the stubble (Note : depending on the length of the
top link either the front or rear holes in three point linkage can be used.)

5. Height of top link : If cyclo mower tilts forward excessively , use the lower top link hole on the mower,
or utilize the upper holes of the three point linkage.

(O)®TAKSACO (L) +989181102390




LM.'.|3J.1.MQ&...§5

2 ol b (S Jae cnl (555008 4and §3 8 Slas 23b SEailie3 51 (X dlals «SulSia
= L .Ja)Srf]&S)helea\SglJJg;G.gL_;deEJ ssdi go alad L s Kla o e
% s ana S GEES K1 5 s Sy b danes (S i S (B3 4and 59 43ilip 1 aa g
&= Ol 4w« 9 g B ge GBOAT AS 3l B wly GialS s H SIS sla ) e s - 0
X

G gl suil 4S8 (au a5 b aSoa ple)y 5o 9 s sadS a5l

Al ol )lugSs Lo dadus yasgad g Gugas lasla
bl&e:ﬁéd;ﬂbb;l‘d%:lt\%.\d)sJJI\S(A.‘:L\.EL‘)JA‘C)i‘JJAA_):\LAQ&.&SBJ}_,‘.\.@S}@u%%qééuJJ‘dJ@‘éhjlw
JJxQJJ‘AJJJ\,ﬁbJ:SL?:,‘k;‘SQ(SJ‘)‘JdLa:;'L:\JliJ'A‘L&.Yl:IJ‘)LQLEQ|JJme@JJJ&JWo:)‘.)..a‘
B 555 50 ERSa L L G5 050 Hled o 53 i€ 5L 1 ol Wi anlad el 280 G 15 52 @b siws ool O

...\IS)[S_;LQ..:b..h.hlbd:ﬁhuc\’]amkje\lo)_\dsJlJ&‘}&&‘S&‘U@QQJ_ACAJBQﬁ‘JbJ\,..:..\:u.?-c\.“aJdu

e 583 51 IS celi dig 58 5 g by L o sge 5 oy @S OIS Sliaskl oga s da g3
C ol g i 455 Wb S8 050 shean © s Gl D9 - S RS G

Tightening the V-belt is necessary when gap X is more than 3mm . Tensioning is carried out by
means of nuts (K) and (L) and the gap should be adjusted to approximately 1mm:.

Attention : If belt slip occurs, the tension should be checked . If belt tension is correct then forward
speed should be reduced until the bolts stop slipping . Do not over tension the V-bolts when moving
and renewing blade holders

Tensioning of drive belts

replacement blade holder plates:

After some time wear of the drum skirts may become apparent at the point where the blade holders
are fitted : recheck regularly . If this wear is excessive the drum skirts may

bend upwards at these points or they may wear through completely.If this does happen the following
procedure should be followed :Dismantle the wear plates and the saucers.

The blade holders can then be fitted in a new position on the drum skirt and will allow the blades to
rest against an unworn surface.

Note : always renew the nuts when carrying out this operation to make sure all the nuts should be
control after every several hours working and we should pay more attention on gear box cap nuts .

SheSa 9 sk Olg,
@Y 5 U8l (Sull 51 sy daly g SIS a5 31 G b ol&Sius yae Jgb il33l (sl
Suy &35 31 olabs Jae ol osas Sk swile S olabd 0 L Ylial & ola dile
o= grease

= ol cald s cbidlae S8 S

e,

A‘_/\ ruk \"\ ol (A 4 plal  sadig oS g 88s HR s b eSS
%S( iid) /’ cased suliiad o 95 5 b8 Wl ass oy gliisd oF laial juaas cle 4 iliy
S ‘\*»-// ' 2950 4345 Jlai 5} ouldiul 6 920

O uJ‘JJL&SJ‘r‘MGJJCbHJ;‘JU|uauJ‘JJ‘)aJGJLﬁw)AJJJJlA|GLQQA.‘UJ|JJ|)SL\()JJA;,\SPJ~‘S;SS‘94J|
‘)inla\,.xoubJJSCJlALAu#JHJAJH_)SJMQSGum YL.M-L;

_ aslyis ddgle o ouldiedl 4,
c S oS 5S35 (500 Ul 9 SSHoa e s oS5 15 5o aadile ) suliiul o1K5a

For increase life of the machine cleaned it from mud, pollution and remained forage between the parts of the
machine, after work, this is going to protect machine
from rusting and clogging. the gear box fill with oil and
it is required to change .if in the event of a repair extra
grease needed ,only the oil be used

How to use the mower blade wrench:

After the complete halt of the drums and blades, tack
apart the used & worn blades from the pins by laying the
wrench edges under the drum and pushing it up &
replace them with new blades.

How do use in dense forage :

vhile do using mover on dense field reduce tractor speed

(O)®@TAKSACO (L) +989181102390



Slaal

A8 Ko (sla Jas Sl oaid aal 3 oilalsd win 48 aniS aal 5 1) Glie Sliaddio § codS L olaksd oy 508 Lo 45505 Ll daaiiye
yae olakd ol S suldial b oo aalpas B0 Lo dlisy 45 55,8 olaks Gl codiS Lol g g (o0 0iad 3550 adile b 0l
oS o Gl 51 (BIHES 8 pe s (labal o lad gleol 458 5a Ll Sl soliiul b 5ol LuSe sl (Sas sl 3 Slae

cambad @il 1 LS oS50 (Lot olabi b 48 0uS Juala Skl (S slabd ila aK5a L ad sal s

Aomm 7 ‘;Sd:‘ CAM &J&.&l 03&5

adily 5) oledbi Jold wb S olabs cga bl gla i lhe
.C)T J‘___._,....A_,Lm.b\,b\im‘ JJ‘L‘J&\’;-‘\

.M‘\p&JJ-JJ&M&BOJMJPL‘I—Y
..A.:lw_)i:\L&(S‘):\JﬁwJJTJ\;uij‘J.AA‘JMGJASJ&J‘J&LLJJ&M‘,JL&)‘QMJJ@%—Y

Warning

Asaresult of many years of experience we are able to supply parts of the proper quality and

specification . However parts supplied by other people sometimes can be fitted to TAKSA machines

but the quality and specification of these parts is in no way guaranteed.

Both the function and life of the machine may be adversely affected by fitting these parts to it and if

any such parts are used on the machine, any possible warranty claim will be rejected. When ordering
spare parts ensure that you receive only original TAKSA spares

Instructions for ordering spare parts

Your order for spare pasrts should contain the following information:
1. Machine type and serial number,

2. Description, part number and quantity of part (S) in question

3. If youare not sure about the specification of sending part
please send the sample thing

(O)®TAKSACO (L) +989181102390




B

AN Ny
t g
sedinirinie gif

S :’ 5 b 4

4
3

(ifss
e

Qi

i
4]

LD

HORAIRLY, + B

i

(O)@TAKSACO (L) +989181102390



85-NH

CYCLOMOWER1

" Din_

1 QT

P0560004

S1605012

Tension bolt M16*2

51647902

934

$1720066

Tab washer 305'67°1.5

50160164

Spring tesion indicator

S0160165 _

Dust shield

50280070

4

50400091

Main drive shaft
~ Spacing tube

~,

S0120106

wodh 3 el | onale | medd | sead ] cash | veedd | el | el |

|
|

$0280072

Pto input bearing housing
Cal P _ |

S1760054

Shim 35°50°0.1

51760055

Shim 35*50%0.3

el

S e~

51760056

‘Shim 35°50%0.5

N.B

e

o e (22| elne| o] s e] -]

S$1760057

Shim 35501

N.B

-
N

51601009

—
w

$1645002

o aae S e

~_Hex bolt M6*1*50-8.8

Hex nut M16°2-8

933

=

934

-—
»

51641001

Hex nut M6*1-8

934

-
o}

S$1720067

Plain washer 14

|

—
o)

$1960012

Cotter pin 4*30

|

o
~

50960017

Ball bearing 6207 2RS

94

625

-
el

S1920012

Key A8°7°50

6835

iy
w

A0000111

N :
(>

1160002

Pto drive shaft

V-belt B110

N
—

$1840014-

Circlip A35

471

N
N

-
i
f

nN
8

S0760010

Pressure spring

51440001 -

Grease nipple 8*1*180

71412

PUETC BTG YA ) PG PIFQ Y G BG Y § X

(O)®TAKSACO (L) +989181102390



HN-SS8LVYSIHV.LUHIMOIN

(O)®@TAKSACO (L) +989181102390



o TAKSA COMPANY CYCLOMOWER 185-NH
NO. |  PartNo. | Description Din QTY.

1 P0920012 Hinge 2
2 50120105 Sub frame 1
3 50400085 Bush 1
4 50160166 Tab washer 1
5 50160167 Puiley guard 1
6 S0160168 Lid for pulley guard 1
7 S0120114 LH holder - 1
8 S0120115 RH holder 1
9 S0280081 Pin 16”59 1
10 S0120103 Siide 1
11 A0000039 Breakaway complex 1
12 S0120104 Latch P i
13 S1720068 Plain washer 11*30*3 4
14 - S0160172 Tab washer 1
15 $0280082 Pin 12*45 1
16 S0120116 Transport tube 1
17 S01201586 Jack stand 1
18 S1720045 Plain washer 13*37*2 %
19 S1603426 Hex bolt M1 N.J.worw.w.i 931 4
20 S$1602604 Hex bolt M1071.5*30-8.8 933 4
21 51605013 Hex bolt M16*2*35-8.8 933 3
22 S51605014 Hex bolt M16“2*55-8.8 933 1
23 51643401 Hex nut M12*1.75-8 934 1
24 51642601 Hex nut M10%1.5-8 934 8
25 51960012 Cotter pin 4*30 94 2
26 51960006 Cotter pin 850 94 4 i
27 51440002 Grease nipple 6*1*180 71412 5
28 E0440007 __Plug {nylon) 1
29 S2040001 Spring clip 1
30 S0760011 Compression spring 1

(O)®TAKSACO (L) +989181102390



MOWERTAKSA185-NH

w.a

(O)®@TAKSACO (L) +989181102390




TAKSA COMPANY

CYCLOMOWER 185-NH

m~maoam~mo:303~ tool

A
2 ET28 2 | Tandwiel Bevel gear
3 ET32 | Opvulring Shim
4  ET35 © | Bovenkap Upper shield
5 ET039 | 2 | Trommel Drum _
6 ET1727 12 | Bout Boit
7 MT52 | 6 | Mes Blade :
8 ND1013] 8 | Slotbout........m6x15 Carriage bolt
) ND1071 { 16 | Tapbout............m12x20 Bal . . o B 3
10 ND1072 | 12 | Tapbout............m12x25 Bolt. .
11 ND1073 { 16 | Tapbout.......... ..Mmi12x30 | Bolt e
12 ND2003{ 8 |Moer.. . ......m6 Nut
13 ND2094 { 12 | Borgmoer.............m14 Lock nut
|14 ND3101 { 8 | Veernning...............6mm’ mﬁq.ﬂm,memsmn N ]
15 ND3105{ 44 | Veerring..............12mm Spring washer
16 ND5035] 4 .._A.owmzmmmq ..6210-2RS-c30 | Ball bearing
17 NDspos67 | 2 m_.nowm:mmmq.:‘::mw._ 1-2RS Ball bearing
18 NDe0s4a | 2 | Oliekeerring....... 65x90x10-BA| Oil sealing
19 ND6066 | 2 | O-ring...............98,02x3.565 | O-ring
20 | ND7oo1 | 2 | Spie.........BX7X30 Key
21 ND8011 | 2 .memmmﬂ.:m.:::.:::_‘P-mo‘ Circlip. . -
- 22 ND8031 | 4 | Seegerring............. B-90 Circlip
23 ND8033 | 2 | Seegerming............. A-47 Circlip
24 PZ249 | 2 | Drukveer Compression spring 1
25 PZ0250 6 | Meshouder e Bilade holder ol k
26 TTO1 2 | Trommelas Drum shaft
27 TT03 | 2 | Vertikaal lagerhuis Vertical bearing housing
|28 1T016: 2 | Schotelas Saucer shaft B
29 TTO18 2 | Kegei Cone
30 Trz2o | 2 | Steunschotel Saucer s
3 TT021 2 | Mesplaat Drum skirl s
— TT022 2 | Bus | Bushing
33 ITTr66 | 4 | Slaglijst Side blade
.34 |1 TTou66 | 1 | Set siagiijsten compl Set side bladescompl |

(O)®TAKSACO (L) +989181102390



(O)®@TAKSACO (L) +989181102390



TAKSA COMPANY

Y nFO_SOEm_a 185-NH

| Check nut

Holder =

Bottom anc

|Topbrake

Mt bid e b

b

Ring

. ”._mcm

SANSL LR EEATE S AATEEREAS S RS 001 00

ND1007 {

_4%85

....M10X20

| ND10os]|

‘Tapbout.......M10x25

......................

AP, S A S | A A sy A AR s o A

Bushing o
mo__ ) e

ND2005

|

Moer.... ..M10

121 3le|ei~oloisiwin)a

ND2084

e e PR RS IR RO T £ U

-y

ND3104 |

0 _<mm:5o

o

ND4036 |

.mvm:mg. Gy

.10mm

nn s d

Omxmo

Locknut ]
Spring Emazmq

Tenslonpin

ARSI U A/ N s e 0 o e et o

e
=

ND40s67 {

Spanstift......... Q8x35

Tonslonpin

..'l.c! S

ok
"

ND24070 |

.._Am%gi.

Duﬁa

o

ND6074

-y

| ND6087

bt
oo

ND7027

_wﬂm :::.mxwxmm

ok
K73

Smeernippel....

atrags

M6x180

— 8 & " A!.olltllll' -

N
<

NDsoos |
_ND2005 |

Pakkingstrook. ..

. 20XAX3500

N
s

PZ240

| Drukveer

»N
N

ST0010

P L A L

Daksel

_ST011

| Hoofdframe

NN
& ee

ST12

Steun

25

 ST44.

Steibut

AR v s e ———— "

N
)

ST45

TR PR M B S PR B P R IR LR ECR I R R I

- en s

) _|Main :wsc
| SUPPOIL
| __|Adjusting bolt

O.::n N

R S SRS 4381 s Seee 908N I TTEYS B

/ |0l seal e ]

ey . o

033%.8_@
Rubber joint

Com pression spring

W IR e e e e Ve e T e e s S e (e - ———o oo

L " DD N NS P PR

Cap.._.

(O)®TAKSACO (L) +989181102390



MOWERTAKSA ._mm|z_._

(O)®@TAKSACO (L) +989181102390



TAKSA COMPANY CYCLOMOWER 185-NH

1 | ETta | 2 ]|Lagerhuis horizentale as Bearing housung horizontal shaft
2 ET21 1 | Tandwiel Bevel gear
3 ETZ2 2 | Tandwiel ___|Bevel gear
4 ET23 8 |Bus/nylon __|Bushing/nyton
5 GA168 1 |Snaarschiff V-belt pulley
6 MTas 1 |lngaandeas ~  linput shaft o
7 MTe3 - |Opvuiring Shim e
8 MT170 1 | Afstandspijp Spacing tube e
9 MT178. 1 1 [Moer........cc..., ..M30x1,5 Nwt
10 MT179R] 1 |[Moer. 3»93 + Sigeborgdmet)loctite u.nzmﬁgo:qm‘a‘ﬁ!. _oo:.o wbm
11 MT3201 | 1 |Borgplaat —ee_|rab washer
12 MT310 - |Opvulring Shim -
13 ND1073] 4 .,_.mnvoﬁ.,.:_ ........ ..M12x30 Bolt R T
14 _ND1o74{ 1 [Tapbout............M12x35 _ |Bolt o
15 NDi1183 2 {Moerbout.......... L.M12x55 Bolt e
16 ND1267] 6 |Moerbout.......... g._wxdun..ww..o ﬂ@_»lo . :
17 ND310s5]| 13 |Veerring...........12mm___ ._;..;mv::n washer —
18 Ndaoso | 8 |Spanstift.... . anxma ................... »&ao.oc pin
19 Nd5004 { 1 .Aomw:mmmq.....,...‘..:mmom | Ball bearing
20 Ndso29 | 1 |Kogellager........ 4206 . Bal bearing
21 Nds032 | 4 | Kogellager........6306 Ball bearing
22 Nds015 1 O__wxmm.,::n. auxm.wku m):.‘ oll_ seal
23 - Ndzo01 | 2 ISP e .....quxuo rok L o
24 Nd7002 | 3. 1SPIB.. coiiiininnnn BXIX3S i S
25 Nd7oo4a | 1 |Spie................8X7x565 |Key S
26 Nd8016 4....._:_...m.%mm@&bm..x..‘..h..,,.m 72 .. |Chclip.
|27 | Pzx58 | 2 |Borgring e cirelip
-28 St 1 _|Ltagerhuis\ = 1Bearing :oca_:m e
29 St2 41 |Tandwiel pinlon___ .
30 St3 1_|Tandwiel Bevel gear .
- Ste 1 _|Ring B RINg ]
32 St7 1__|Aandrijfas | Drive shaft .
33 | Tkas 1 __| Arstandspijp Spacingtube :
34 Tiz26 1__|Horizontale as Adorizontal shatt

(O)®TAKSACO (L) +989181102390



MOWER

20

TAKSA185-NH

. |

(O)®@TAKSACO (L) +989181102390



TAKSA COMPANY CYCLOMIOWER185-NH
Page:6
NO. | Part No. Description Din | QTY.| NO. | Part No. Description Din_| QT\
1 S0120117 Lift tube 1
2 S0160154 Lift link 1
3 S0120110 Lift link with pin 1
4 $0400093 Spacer 1
5 S0160176 Lift link 1
6 S0120107 Hitch frame 1
7 $0280071 Pin 1
8 P0240154 Cap 1
9 $1720069 Washer 1
10 $0400094 Spacer 1
11 S0120118 Locking lever 1
12 S0280083 Pin 16*40 1
13 S0280084 Pin 16*64 1
14 $1605007 Hex bolt M16*2*90 931 1
15 S$0280085 Pin 20*54 1
16 S0120108 Lift pivot bracket 1
17 S0400097 Bushing 1
18 S0280086 Pin 16*120 1
19 S$1720070 Ring 60.5*76.5*4 1
20 S0120111 Pivot standard 1
21 S$1602636 Hex bolt M10*100-8.8 931 2
22 S$1645002 Hex nut M16*2-8 934 1
23 S$1642601 Hex nut M10*1.5-8 934 2
24 $1720018 Plain washer 17*34*4 1
25 $1960012 Cotter pin 4*30 94 5
26 S$1960008 Cotter pin 6*30 94 1
27 S$1840017 Circlip A60 471 1
28 $1440002 Grease nipple 61180 71412 1
29 $2000002 Linch pin 1
30 $2040003 Spring clip 1
31 S0800006 Extension spring 1

(O)J@TAKSACO (L +989181102390



Soheil Ekbatan Agricultural Development Company

v

In the name of God
TAKSA CO. has been established to produce hay harvesting

machineries in 2008 It has been progresses at manufacturing
agricultural machineries through its developed machinery plant
since its establishment day , technical possibilities and expert
staff. It has been continued its being worldwide preferref firm
feature,a safe trim qualification through producing world wide
competitive products Our firm that continues to increase its
current product , now TAKSA has been expertise machineries
such as mower165 , moweri85, and type of rakes , baler and
straw chopp to produce.

TAKSA that forwards step by step the way of being a leader mark
its sector continues to perform all of its investments that

one in thisway.



Ekbatan Soheil agricultural development Co

Mower Two Cylindrical 185

.
A e

Address:

Next to gas station . 8 kilometer.
Persian gulf road . Hamedan.lIran

Telephone: Whatsapp:
(©
081-32672390 +989181102390

Website: ~ Email:
N
TAKSA-AGRLIR ~ HAMEDAN.TAKSA@GMAIL.COM

DESIGN BY : AMIIRHOSSEIN SAHRAEI



